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textile research institute

N
Test Certificate n° 16CN0284

AITEX declares that the articles: ——  ——Given.by the company:

-‘REFLECTIVE TAPE XM-6010".
According to the information supplied by the customer:
Ref: XM-6010

Compaosition: 100% Cotton FR

Color: Yellow-Silver

Mame: Corsica

Part Number: SL-009,

Roll Number: SMPL-112015

Shanghai XM Group LTD
Room 2403,88 Guangxin Road
CN-200063 Shanghai

Cumplies with the requirements of the standard/s:

ABNT NBR 15292:2013 High-Visibility Safety Garments

REQUISITES RESULTS REPORT No.
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Issued by AITEX on 07/10/2016

Signed by: Raquel Mufioz Gonzalez

This document is of application for the tested sample, Manager Innovation Area
according to the tests that have been done in the

previously mentioned dates in the reports above shown. Fi_rr_na-::ln
This does not implies any monitoring or control activity r | [ | digitalmente por
on this product done by AITEX . ldm—  LUCIAIMARTINEZ]
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